Wadkin

POWER BAND RIPSAW

MODEL “C” RANGE

OPERATING & INSTRUCTIONS MANUAL




}
g
b

- OPERATING AND INSTRUCTION
MANUAL

. FOoR

w. . . ."... . g |
o

* POWER BAND RIPSAW




Modifications are made to these books from time to time and it is important

therefore that only the book sent with the machine should be used.as a
working manual

Specification

Diameter of Wheels

Width of Saw Blade (max)
Length of Saw Blade: (max)
Length of Saw Blada (min)
Depth under Saw Guide
Maximium cut width

Speed of motar. 50Hz
Speed of motor. 60Hz

Power-of motor
Size of table

Height of table
Floor space

Weight (approximately)
Speed of Saw Blade

A

Table Tilts (standard)

OPTIONAL EXTRAS.

y

' PLEASE INSERT SERIAL NUMBER OF MACHINE

range

cs
500mm 19.7in
25mm  1in

A4166mm 164in".
4043mm-158in
410mm 1B.14in
480mm 18.8in
3000rev/min
3600rev/min
1.50W  2hp

*2.25kW 3hp

500x700mm

18 7%27.5in

850mm 33.5in
550x890mm
21.7x35in
220kg 4851
1500m/min
5000ft/min
0-45°

TELESCOPIC TOP SAWGUARD

SAW TENSION INDICATOR

RIP FENCE

MITRE. FENCE

FOOT BRAKE
H.P. MOTOR

ELECTRICAL-INTERLOCKING-FOOTBRAKE———
BOTTOM GUIDE .

CONTACT?: ~

and
.voimn Band Ripsaw.

bo°
@
Omm 23.6in

30mm  1.18in
4498mm 177in
4343mm 171
470mm  18.5mn
580mm 22:8in
30C00rev/min
3600rev/min
2.25kW 3hp

3kW 4hp
B00x830mm
23.6x32.7in
B50mm 33.5in
B00x1020mm
23.6%40.6in
260kg 573b
1500m/min
5000ft/min
0-45°

cr

700mm 27.5in
40mm- 1.6in
5080mm 200in
4902mm 193in
485mm 19in’
BB0Omm 2B.7in
3000rev/min
3600rev/min
3kw 4hp
*AkW 5.5hp
765x1000mm
30%3%in
900mm 35in
770x1340mm
30%52.7in
483kg 1064
1500m/min
5000t/ min
0-35°

C8:

BOOmm 31.5in
40mm-  1.Bin
5538mm 218in
5360mm 21 1in
530mm 20.75in
780mm 3. 7in
300C0rev/min
3600rev/min
akw 5.5hp.
*5,.5kw  7.5hp
765x1100mm
30%43in
955mm  37in
770x1340mm
3E=52.7in
S508kg 11200
1500m/rmin
5000ft/min
0-35°

NORTH LIVERTON INDUSTRIAL ESTATE.

BOOK No.B.684

c9
900mm. 35.5in
45mm 1.8in

£310mm 248in
B110rim 240in
600mm:. 23:5in

780mih:. 34:75in

3000kev/ i
. 360Qrev/min
5.5kwW  7.5hp.

765x1200mm-
30x47in:
1000mm:  39in:
770%1440mm
30x58.7in
533kg.  1176lb
1500m/min-
5000ft/min
0-35°

FOR REPLACEMENT PARTS, TOOLS AND ACCESSORIES,
WADKIN CLEVELAND (Divison of Wadkin Limited)

LOPTUS

SALTBURN-BY-THE-SEA
ENGLAND . N h
(Telephone: Guisborough 0287/L40177) _ﬂ




INDEX

Safety of Woodworking Machines.
Safety. .

Full view and Description of Machine,
Slinging Instructions.

Installation.

Foundation.

Wiring Details.

Lubrication.

. Dust Extraction,

Fitting Bandsaw Blades.

Tracking of Sawblade on Wheels.

Tensioning Sawblade (Without tension scale).
HmmeObem Sawblade Using Scale (Extra).

Adjustment of Sawblade Tension Scale (Extra).

Setting Top Sawguide Unit.

Setting Bottom mmﬂmﬁwmm Gbﬁﬁ (Extra).
Table Canting HbWﬁHﬁOﬁHosmm

Table 90° Positive Stop Adjustment.
Table Square ﬁoﬁmmédwmam Adjustment.
Rip Fence (Extra).

Mitre Fence (Extra). !
Starting - Stopping Emoﬁww%r
Footbrake (Extra).

Saw Wheels.

Removal of Top Saw Wheel.

Removal of Bottom Saw Wheel,

Page
Page
Dage
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page

Page

Page
Page
Page
wmmm
Page
Page
Page
Page
wwmm
Page




INDEX {Cont'd)

Belt Tensicn Adjustment.
‘Mable Insert.

Sawdust deflector.
Maintenance of Bendsaw Blades.
Maintenance of bandsaw Blades.
General Causes of Saw Trouble.
Folding Bandsaw Blades.

Hints on Cutting.

Bandsaw Blade Tdst.

MACHINE PARTS _Z_umx.

Base, Top Cover and Dooxs Assembly.
Wheels and Belt Assembly.

Table Assembly, ,

Motor Mounting Assembly.

Top Sawguard Assembly.

Under Table Guard Assembly.

Table Mounting Bracket on Base.
Bottom Spindle Assembly.

Top Spindle Assembly.

Pop Slide Assembly.

Top Guide Assembly.

Bottom Guide Assembly. (Extra). ‘
Tracking Assembly.

Breke Assembly (Extra).

Saw Tension Indicator Assembly (Extra)

.Um.._.ﬁn Top Sawguard (Extra).

Rip Fence Assembly (Extra).
Extension Table Assembly (C9)
Wheels and Belt Assembly (c9).

Power Band Rip Saw

Page 23
Page 25
Page 25
Page 25
Page 26
Page 29
Page 29
Page 31
Page 31

Page 32
Page 3k
Page 36
Page 38
Page LO
Page L2

Page Ll

Page L6
Page LB
Page 50
Page 52
Page Sh
Page 56
Page 58
Page 60
Page 62
Page 6l
Page 66
Page 68.
Page Tl




HEAITH & SAFETY

' SAFETY OF WOODWORKING MACHINES

Woodworking machines can be &mbmmﬂonm.wm improperly used. The wide
range of work of which they are capable, requires adequate safeguar-
ding arrangements against possible hazards.

Many injuries to machinists are caused by carelessness or failure
+o use the guards provided or to adjust them correctly.

WADKIN LTD., supply machinery designed for maximum safety which they
believe, as a result of thorough testing, minimizes the risks inevi-
t+able in their use. It is the user's responsibility to see that the
following rules are complied with to ensure safety at work:

1. The operation of the machine should conform to the
requirements of the Woodworking Machines Regula-= .
tions 1974. All guards should be used and adjusted
correctly.

2. Safe methods of working only should be adopted as
given in the Health and Safety Work Booklet No.41,
"Safety in the Use of Woodworking Machines”,
(obtainable from Her Majesty's Stationery Office)
and as advised by Wadkin Ltd.

3. Only personnel trained in the safe use of a machine
should operate it.

4. Before making adjustments or clearing chips, mﬁn.~‘
the machine should be stopped and all movement
should have ceased.

5. All tools and cutters must be securely fixed and the
speed selected must be appropriate for the tooling.

SAFETY IS OUR WATCHWORD BUT THE USER MUST COMPLY WITH THE

ABOVE RULES IN HIS OWN INTEREST. WE WOULD BE PLEASED TO
ADVISE ON THE SAFE USE OF OUR PRODUCTS.




'SAFETY

Read Instruction Book.

. mmncqm_< Lock Cutters.

Set Guards Correctly.
Select Correct Speed.

Use Feeding Devices Where Possible.

m_mngom_? Isolate Machine During Maintenance
& Setting Up Operations.

‘Refer To HSW Booklet No.41. (in UK) For
Safety In The Use Of Woodworking
Machinery.




s  500mm & 600mm Bandsaws
Types C5 & C6

TOP DOOR

DOOR LATCH

B! TOP SAWGUIDE RISE
1 ™! & FALL LOCKING _

it ._ HANDWHEEL
SAW TENSION |
HANDWHEEL
START-STQP e 1 -
N bl TOP , ~ TOP SAWGUIDE

SAWGUAR

BOTTOM SAW GUARD -

BOTTOM DOOR DUST EXHAUST
CHUTE

DOOR LATCH




BANDSAW SLINGING INSTRUCTUIONS.

1.

2.

W-

4o

‘To 1ift bandsaw proceed as follows:-

Open top door of machine.

Position minimum length sling of S metres (16 foet) around top frame and
behind top wheel as shown in FHOTO 1 and PHOTO 2.

NOTE:- To prevent damage to sling and frame, place rages between slings
and machine as shown. _

Secure door to top sawguide rise and fall locking handwheel by strong
cord as shown in PHOTO 3.

Proceed to slowly 1ift bandsaw ensuring that bandsaw is not titling at an
angle.

IMPORTANT: A MINIMUM LENGTH SLING OF § METRES (16 FEET) WITHIN THE SAFE

WORKING LOAD MUST ALWAYS BE USED.

PHOTO 1 PHOTO 2

PHOTO 3




8

INSTALLATION.

Remove protective coating from all bright parts by applying a cloth soaked in

paraffin, turpentine or other solvent.
When the mashine is cased for export, the top oodmu. top door, top wheel and

table are removed and packed individually.
Re-aspemble machine as follows:

1. Secure top cover "A" FIG,1, to top of main frame by bolis “B".
2. Fit top wheel to spindle and secure by 1 - bolt and flange washer, see FIG,2.
3. Locate top door on hinges, FIG.3, and bottom door on E.am.mm.. FIG,L.

4. Position table on main frame quadrant and secure by l} = bolts and washers "A",
F1G,5. (Table removed for export only).

FOUNDATION.

See enclosed foundation drawing for bolt positions and clearance required.
‘When installing machine, level by packing under base. Foundation bolts are not
mnb.u“_.umm. tp.«w +the machine except by smpecial order. . .

gﬂ : BEHHM .

The motor Ea. control gear have been wired in before despateh., All that is
HanE.umm ig ._..o connect the power supply to the starter.

.wum 4on_.+.wm§ phase and frequency correspond do those on the motor plate,
E.uo ﬁpm correct coils and heaters are fitted to the starter.

2. H.w H goﬂ&mﬁ.« that the correct cable is used to give the correct wvoltage to
the m,nm.u.._..mﬂ as running on low voltage will damage the motor.

3. Check the main line fuses are of the correct capacity. i.e.l.1 F.L.A: of motor.

L. Connect the line leads to the appropriate terminals.
See Foundation Drawing for Wiring details.

5. Check all connections are sound.

6. Check the rotation of the motor for the correct direction.
If thia is incorraci, reverse any two of the line lead connections.







10

LUBRICATION.

It is advisable to keep all dbright parts covered with a thin film of oil %o
prevent rusting. Clean sawdust from inside main frame weekly.

See enclosed Foundation Drawing for lubrication pointas.

Type fo Grease Recommended: CASTROIL SPEEEROL AP.3, or equivalent.

DUST EXTRACTION.

The machine has a built in dust chute with a 100mm dia. exhaust outlet and can
‘be comnected to main dust extraction plant if desired.

FITTING BANDSAW BLADES.

1. Isolate machine electrically.

2. Open top and bottom doors of main frame.

3. Loosen cap head bolts "A", FIG.6. and remove mm.sm..._ﬁum wpH,

k. Toosex thumb sorey "a", FIC.7, and move guide "B" to extreme vear position, -

_‘m.;__HntoH top wheel assembly by handwheel "“A", FI1G.8, sufficient to allow blade
" to be fitted to both wheels.

m.HBan& blade through slot "A", FIG.9, and through slot in table then position
- blade on top and bottom wheels.

: ﬂaﬂw..."nﬁ.ﬂbm rake of teeth should be pointing down at cutting point. If teeth
.. are not pointing down, turn blade inside out.

ﬁ. Turn tensioning handwheel "A", FIG.8, until blade is .u.c..m,« held on the wheels.

8. Proceed to track sawblade as explained on Page.12.




01 21d

8 O

6 9l4

9 914

L Ol




12

TRACKING OF SAWBLADE ON WHEELS.,

Every aawblade has different runming characterisites on a2 bandsaw machine due +o

IRACKING OF SAWBLADE ON WHEELS.

RBvery sawblade has slightly diffevent rumning characterisitics on a bandsaw machine
due to the condition of the steel ribbon from which the blade is made, the blade
Joints and tension in the blade ribbon, This is compensated by using a crowned

or _”mu.»%u.ﬁ_.u.. curved tyre on the wheel and providing the top wheel with alight tilting
adjustment.

To check the tracking of sawblade, follow the undermentioned procedure:

1. Isclate machine electrically.
2. ‘Open top and bottom doors.

3. Rotate the top wheel slowly by hand in a clockwise direction and check the
blade is running central on the wheels.

L. If not running central, loosen wingnut "B", FIG.8, then turn handwheel "C"
- untill saw is tracking correctly, i.e. in the centre of both wheels.

5. When tracking is correct, tighten wingnut "B". This adjustment is most
important, that the sawblade, when tracking correctly, passes in a straight
line between top and bottom wheels and does not shake, — when the latter
occurs, the back of the sawblade keeps hitting the back guide roller and

DANGER: DO NOT TRACK BLADE WITH MOTOR RUNNING.

TENSTONING SAWBLADE. (Without tension geale).

,..Hﬁm;‘nm..tdumbm should always be tensioned correctly to achieve maximum blade life.
‘Over-tension of blade could result in saw damage.
To tension blade correctly, proceed as follows:

1. Isolate machine electrically.

2. Turn handwheel "A" FIG.B, until blade can be pulled 6mm (3") from its
true line at central point between wheels. Blade is then tensioned co=zrectly.




13
TENSIONING SAWBIADE USING SCALE (EXTRA).

The sawblade should always be tensioned correctly to achieve maximum blade life.
Over-tengion or under-tension could result in saw damage.
To tension blade correctly, proceed as followss

1. Isclate machine electrically.

2. Open top door of machine,

3. Turn handwheel "A", FIG.10, until pointer on scale "B' points to ‘the
corresponding width of blade being used.
Blade is then tensioned correctly.

ADJUSTMENT OF SAWBLADE TENSION SCALE (EXTRA).

The scale and pointer are accurately set before despatch from the works. Should
this be displaced for any reason, check the scale by the undermentioned procedure:

1. Isolate machine electrically.

2. Tension the sawblade as previously disecribed until it can be pulled 3" (6mm)
from its true line at a central point between the two wheels.

3. Check that scale indicates correct sawblade width. If scale is incorrect,
tension sawblade to maximum tension by handwheel "A", FIG.11.
NOTE: For mwm.wﬁwu the blade used during this adjustment must be wider than

1" (25, hmm

. When maximum blade tension is atiained, loosen M8 socket head grubacrew "B"
Then move coller "C" until pointexr on scale indicates maximum blade width of
1" or L;Omm,

When set, relock M8 grubscrew "B".

5. Turn tension handwheel "A" until scale corresponds to width of blade fitied,
NOTE: When scale has been set using above procedure it will read correctly

for any width of blade within the range of the machine without further altera~
tion, even if length of sawblade varies for any given width.

. For a 20mm wide blade, the pointer should read 20, etc.

If the machine is left standing for a period, e.g. overnight, the tension should
be reduced, and the blade re-tensioned before putting the machine into operation

again,




14

SETTING TOP SAWGUIDE UNIT.

A sawguide unit “A", FIG.12, is fitted above the table and is fully adjustable
for adequate sawblade support. - The unit is fitted with TEPLOY wapport bdiseks

and g tong 11Te Beazing.
NOTE: A similar guide unit for vmwot the table can be supplied as an optional

extra.

To met top guide assembly, proceed as follows:

Isolate machine electrically.

Loosen caphead screws "B", FIG11, and remove sawguard "C".

-hoosen grubscrew "A" and M10 nut "B", FIG.12. then position guide body "C"

weentral and parallel to blade'SEE FIG.13, then tighten up grubscrew "A" and
M10 nut "B", FIG.12.

NOTE: Once the guide has been initially set up, adjustment as described in

paragraph L should only be necessary.

Slacken thumb serew "Y" FIG.12, and set rear guide roller 1/64" clear of
back of blade, lock up thumb screw "Y".

Slacken thumb screws"X" FIG.12, and move aside guide foreward as positioned

in FIG.14, then pivot side guide rollers on anti .._.oow eccentrica juat clear

of blade FIG.13, and lock thumb screws"X"

BNOTE: It is important that side guide Ho“_..._.mw.m do not E.u blade are set just
Ou.mmh—..-

6. Refit mm.zwdm.up "o, FIG.11 and secure with caphead "B",

T0 VERTICALLY ADJUST TOP GUIDE UNIT, PROCEED AS FOLLOWS:

1. Isolate machine electically.

2. Hold guide assembly "A", FIG. 15, then Hoomms wmbm...&mmu. gy,

3. Position guide assembly "A" as required then relock handwheel "B",
SETTIRG BOTTOM SAWGUIDE UNIT IF FITTED AS OPTIONAL EXTRA.

The bottom sawgnide unit ie fitted below the machine table and is set using
pimilar procedure to top msawguide unit.




FIG 13

1

Ml' - 754 q\m
m Rear Guide 7
\mo:mn Z
i . £
n
| 7
4 Side
M_ Guide
| M\mo:mﬂm
Z S
Correct Incorrect

FIG 14




61 OId

0¢ 914

Ll 914




17

TABLE,

The table cants to the right.
To cant table proceed as follows:

1. Support table :mwmw._.... )

2. Loosen Jever "A" PFig,17. (C5 & 6) Loomen Nut "AM PIG.20. (e7,8, & 9).
3.~Cant table to required angle.

Li. Relock "a",

TABLE 90° POSITIVE STOP ADJUSTMENT,

The table moo positive stop is set correctly before despatch from the works but
should this setting be disturbed for any reasocn, follow the undermentioned
procedures

1, Isolate machine electrically,

2. Ensure top guides ( and bottom guides if fitted ) are clear of the blade, so it
is not restricted in any way.

3. Check blade is square to table by means of a steel square.

4. If adjustment is necessary, loosen lever "A",FIG.17, and M12 Locknut. "A™.FIG.18.

5. Set table square to sawblade by the steel aquare then relock lever AN FIG.1T.

6. Turn screw "B",FIG.18, until it locks againsi underside of table then relock
M12 Locknut "Av,

TABLE SQUARE TC SAWBLADE ADJUSTMENT.

The table is set square to sawblade, from front to rear, before despatch from works.
Should this setting be disturbed for any reason, check the following:
1. Isolate machine electrically.

2. Ensure top guide (and bottom guides if fitted) are clear of sawblade so blade is
not restricted in any way.

3+ Check blade is tracking oowﬂwnwuwn i.e. running in the centre of each wheel, .
(See Tracking of Sawblade ingtructions, page 12.)

L. Check blade for square to table by means of a steel square.

If adjustment is necess roceed as follows:
1. Loosen M20 Locknut "A",FIG.19, and M10 bolt "B",

2. Insert small toggle (not supplied) into holes in M20 adjusting screw "C" and
turn screw “C" until table is set square to sawhlade,

3. When table is set square to sawblade, tighten M10 bolt "B"™ and M20 locknut "A",
L. Reset top guide (and bottom guide if fitted).




&

R WWN

\

MITREFEN Om

FIG 22



19

RIP FENCE (EXTRA).

A rigid rip fence ¥IG.20, is mounied on a round slide bar fitted to edge of table.
This fence can be mounted to rip either to inside or outside of bandsaw blade.

MITRE FENCE {EXTRA, SUPFLIED WITH MACHINE BY SFECIAL OREER).

The mitre fence "A" in FIG.21. slides in the table slot. Two stop roda "B" are

held together by two clamps "H" and wingnuts "C"™. The atop rods are secured to

fence body by thumbscrew "DV,

NOTE: Always ensure the stop rods are set clear of the sawblade or serious damage
will result when machine is operated. _

The mitre fence can be rotated through woo with poeitive atops at woo ang rmo.
To positivn mifre fence at required angle, loosen handwheel "E" in FIG.21, then
pull plunger "F" from location, position fence as required using scale "G" then
relock handwheel “"E",

NOTE: Always ensure table slot is clear when using mitre fence.

MITRE FENCE STOP RODS. (EXTRA)

Accurate repetitive cutting can be made using the atop rods, see FIG.22.

The rods are held in the fence by the thumbscrew "D" in FIG.21, and the stop rods
held togethexr by the two clamps "H",

To adjust the rods by the clamps, loosen the wingnuts "C".

STARTING -~ STOPING.
Start and Stop butitons are situated on the column of machine as shown in FIG.23.
FOOTBRAKE (EXTRA).

A footbrake is situated in the base of the machine as shown in FIG.2L.
NOTE: Always press "STOP" button before depressing footbrake.




20

SAV VHEELS

Isolate machine electrically, and clear top and bottom tyres daily to prevent
accumulation of sawdust which could cause blade to run from true line, :

Badly worn tyres should be replaced, as worn tyres cause saw vibration resulting
in uneven sawing and saw breakages. .

In order to achieve best resulis the urethane stretch on tyres should be mum.w glued
at intervale of 8" to 10" around periphersl diameter.




62Ol

Ve Ild




22

REMOVAL OF TOP SAW WHEEL.

To vemove top saw wheel proceed as follows:

.

N.

3.

5.

Isolate machine electrically. .

‘Open top and bottom doors of main frame.

Remove bandsaw blade by reversing procedure for *Fitting Bandsaw Blade", Page.10.

Remove bolt and washer from centre of top wheel, FIG,25.
Manually support weight of wheel and carefully pull wheel from spindle.

' REMOVAY, OF BOTTOM SAW WHEEL.

To remove bottom saw wheel, proceed aas follows:

1.
-
3.

L

S

6.
7.

Isolate machine electrically.
‘Open top and bottom doore of main frame.

Remove bandsaw blade by reversing procedure for "Fitting Bandsaw Blade", See
Page.10.

Toomsen 2 - M12 mmuts "A", FIG.26, and M12 locknut “B".

Turn M12 nut "B anti-clockwise, releasing belt tension sufficient emough for
belt to be removed from pulley.-

Remove bolt and washer "a", ¥IG,27, from centre of bottom saw .z&mm“_..
Manually support weight of saw wheel and pull wheel from spindle.




23

BELT TENSION.

Incorrect tension is the major cause of premature belt failure, some of its
effects are as follows:

1. Under-tensioning results in incorrect driven speed caused by belt slip;
this can be corzected by increasing tension, |

2, Over-tensioning can be more serious. Apart from cbvious damage to the belt,
it can cause overheated, damsge or burned out motor front end bearings.
This is uwsually preceeded by excessive stretch or too many take ups.

The POLY-V drive belt is correctly tensioned before the machine leaves the works.

After a period of time, the beit may start to slip due to run-in stretch and should
be retensioned correctly as in "Belt Tension Adjustment”.

BELT TENSION ADJUSTMENT.

70 TENSION POLY-V~BELT, PROCEED AS FOLLOWS:

1. Isolate machine electrically.

2. Open bottom door of machine.

3. Loosen 2 - M12 nuts "A", FIG.26.

}i. Loosen M12 locknut "B". .

5. Turn M12 nut "B" to point where belt slackness is juet eliminated from pulleys.
(Note: To feel belt, place hand behind wheel),

6. Turn M12 nut "B" clockwise 2 full turns when coxrrect belt tension should be
attained.,

7. Relock M12 locknut "B" abd 2 - M12 nutis AN,
8. f{lose bottom door of machine.




24

o 165

—i . -t 60 —in
- o8 l_lrun.v_llum —= ..Tlﬁl'_§n+.l_ 8|

A _ q
i 56
105 - - ,w
w 33
Y m I h
h __.m.\w/ ._Almu —] J
13 | NN\

Sawdust Deflector




SAWDUST DEFLECTOR.

When machine is operating, most of the sawdust will be passed out via the dust
exhaust outlet but inevitably some dust will be carried down with the blade
causing a gradual sawdust accumulation in the machine base. This sawdust
accumulation can be alowed down considerable by fitting a sawduat deflector
near to the dust exhaust outlet as shown in FIG.28. These 2 sawdust deflector
Pads can be easily made from wood following the drawing FIG.29.B.

When fitting to machine, move deflector pads as close to blade as possible
without touching blade then secure in position ¥y 2 - hexagon head screws and
washers.

MATNTENANCE OF BANDSAW _BLADES,

4 properly sharpened bandsaw blade will give clean, accurate cutting and this
is achieved by proper setting and sharpening of the teeth. Always set the teeth
before shaxpening.

SETTING.

In order to cut satisfactorily, bandsaw teeth must be set. by bending teeth
alternately out of the line of the blade. This presents alternate pairs of teeth,
wider than the thickness of the ribbon and prevents the ribbon rubbing in the
wood being cut and overheating., There are iwo usual ways of setting bandsaw
teeth depending generally upon the amount of work to: be done.

1. Hand Setti See FIG.30.

The points of the teeth are set by using a hand setting ‘ool of the plier type.
The points only of the teeth must be set and as a genexal rule the set on each

side 'is .010" (.3mm). Set is applied in opposite directions for each alternate

tooth. -
Where hand setting is employed, it cannot be ensured that all the teeth are

-cutting, and in order to overcome this, the teeth should be stoned occasionally.

An ordinary fine grit stone is used and the back runner guides should be: ﬂm_.%our_
arily brought forward wntil it is in contact with the back of the blade. The
blade should then be run and the stone carefully applied to the teeth each side

of the blade. When the saw is subsequently sharpened, it will be neoted that

each tooth has not been marked with the stone, and such teeth should only be

filed very slightly. The remainder of the teeth which have actually been stoned
should be filed in the normal manner wuntil the flat caused by the m&mvm disappears.
Bandsaws may require stoning approximately once {o every six mgmmﬁum,m.

2. MACHINE SEITING.

A setting attachment can be supplied to special order for fitting, to the sfand-
ard grinding machine. This attachment is shown under Bandsaws and Accessories

in the rear of this manual.




26

SHARPENING.

This is normally done by using a triangular ssction file.
Again, this pperation can be done by hand or machine.

HAND FILING. FIG.31.

Tt iz epssential o employ an efficient and guick acting vice and round cornered
triangular file, both as illustrdted in FIG.37. and FIG.38.
The face of each tooth should be filed across, and with the same strike the back
of the following tooth should be filed at the same time. One siroke of the file
ghould be sufficient to sharpen sach tooth, and this siroke should be as light as
possible in order to avoid producing a burr. The shape of the gullet is automatically
maintained at 60° by the file. Which the angle of the hook on the tgoth is depand--
able on the position of the file. ¥For general work, approximately 5" of positive
hook should be given. A greater or smaller hook should be applied for goft or
harder woods respectively, In the case of particularly hard woods, a negative rake
may be necessary, while a wider tooth pitch than standard may be required for
sawing timbers of an abrasive nature, and those containing gum. Always sharpen
squares across the face of each tooth and NOT on the bevel, otherwise the saw will
vibrate violently, which shatters the steel and cracks appear causing saw break-
mmmmn
Use a file with rownded corners and of triangular section. It is important fo
keap the gullet of each tooth rounded otherwise oracks will soon appear. Sawd
must be sharpened at regular intervals and should never be forced to out with
teeth which have become blunt. .
NOTE: WHEN RECONDTTIONTNG BANDSAW BLADES, IT IS HECESSARY 70 SET THE TEETH

FIRST BEFORE SBARPENING.
Thig ensures that the face of the tooth is square. If the sharpening was carried
out firat, the subsequent setting would result in an anguler tooth shape being
.O.U..ﬂm.wbmw&.u

MACHINE FILING.

An sutematic machine for filing blades is shoun under Bandsaws and Accessories in
the resxr of this manmal and ean be supplied by special ordex.




27

AMOUNT OF TOOTH SET.
OVER SHOWN SHADED

SET

SAN CUT ’ SET BODY OF SAW

FIG 30
5° POSITIVE HOOK . 5° NEGATIVE HOOK
FILE . ‘ 'ROUNDED GULLET
POSITIONING OF FILE
FIG 31

FILE

DO NOT USE SHARP CORNERED FILE,

FiG 32



28

FIG 33
START START
wx
A "~
/
/ /z _
/ - ,
L . WRONG
WORK STRIKE .
chx STRIKES ‘ L—SAW TABLE
FiG 34
FiG 35



29

GENERAL CAUSES OF SAW TROUBLE.

1. Crystallisation of the ribbon, produced by the back of the saw rubbing againsi-
the back runner guide. The disc should revolve only by contact with the back
edge 6f the saw when actually cutting. _

2, Using a blade that is too wide for the radii being cut. In attempiing to cut a
small curve with a saw too wide, the blade tends to twist against the guides
causing friction and overheating which destroys the temper in the steel.

3. Not enough set.

li. Sharpening with a sharp cornered file. See F1G.32,

5. Bad brazing due to dirty joints or badly prepared laps or incorrect position-
ing of the laps, causing a bump on the back of the blade at the joint. See
Randsaw and Accessories at the rear of this manual for an efficient bandsaw
brazer.

BB O e e e e o A e

SMALLEST RADIT WHICH MAY BE SAWN WITH GIVEN WIDTH OF BLADE.

Widtk of Blade 3mn S 6mm 10mm
Minimum Radius Jmm Smm 16mm 37m  3Towm
Width of Blade 13mm 16mm 1%um 25mm
Minimum Radius 61ymm 95mm 136mm 18 mm

FOLDING BANDSAW BLADES.

Bandsaw blades are folded in thirds. This is done by holding the blade firmly in
both hands with the palms upwards as shown in FIG.33. Turn the hands over, thia
will twist the blade, as shown in PIG.33. Do not let blade slip or turm in the
hands. The blade will almost automatically fall into three loope.

9HE BLADE SEHOULD BE KEPT IN A SAFE DRY PILaACE,

BANDSAW BRAZING.

An efficient bandsaw brazing machine is shown under "Bandsaws and Acceasories™ in
the rear of this maual and can be supplied by special oxder.




30

=°

BACK TRACK ON.

INSIDE CORNERS

- FIG 37

FIG 38




31
HINTS ON.CUTTING.

1. Watch Feed Directions SEE FIG,

Mentally follow the path of the cut before actually cutting the work. If not
started propexrly many pieces of work will foul against the trunk of the
mechine,

2, Make Short Cuts First SEE FIG.

When g choice of starting points is offered, always make short cuts first.
Back tracking out of a short cut can be done much more quickly than backing
out of a long cut.

}. Backtrack on Cornerg:. SEE FIG.36.

Very narrow grooves must be nibbled as shown at A, B, C. On other inside
corner ans then backtrack to lead the blade over to second line.

BANDSAW BLADES,

Spare bandsaw blades of the correct lenght, ready set and sharpened, for wood
cutting are available from stock., Where it is preferred, bandsaw blading in
gtrip form can be supplied for customers to make up their own blades. This
bandsaw strip is offered either toothed only oxr toothed, sharpened and set.
In addition {to woodcutting, we can supply bandsaw blades for plastics, bonded
wood, non-ferrous meitals, meai, ect, provided that the correct machine gpeeds
are available.

TAPER TRIANDGULAR FILES FOR HAND USE,

Hmpm&u.l.ﬂ.l.-.....'l...lmq-ﬂ m-“ Joﬂ-.

The edgea of these files have rounded corners to produce the round gullet which
prevents saw cracks.

BANDSAW BLADES,

C5 Standard Bandsaw Blade; L165mm (13£%.8ins) long.
C6 Standard Bandsaw Blade, L500mm (14ft93ins) long.
C7 Standard Bandsaw Blade, 5080mm (16ft.8ins} long.
08 Standard Bandsaw Blade, 5535mm (18ft.2ins) long.
C9 Standard Bandsaw Blade, 6300mm (20£+%.8ins) long.

CS Starrett Bandsaw Blade (Hardenmed Teeth) L4165mm (13£t.8ins) long.
C6 Starrett Bandsaw Blade (Hardened Teeth) L500mm (14ft.9%ins) long.
¢7 Starrett Bandeaw Blade (Hardened Teeth) 5080mm (16£t.8ins) long.
08 Starrett Bandsaw Blade Mmmu@ms& Teeth) 5535mm {18ft.2ins) long.

09 Starrett Bandsaw Blade (Hardened Teeth) 6300mm .20ft.8ins) long.

The starrett bandsaw demm are hard edge flexible backed wood or metal cutting
long life blades.

NOTE:— These blades can't be re-sharpened as they have hardened teeth.




32

BASE TOP_ COVER AND Uoowm ASSEMBLY.

s # ——— e e

REF.NO. PART.NO. NO. OFF, DESCRIPTION.
A1 cs/2h 1 Top doors (C5)
cé6/18 1 Top doors (C6)
c7/25 1 Top Doors (C7)
c8/28 1 Top Dooras (C8)
c9/23 1 Top Doors (C9)
A2 BHT/181 2 Boor locking cam
A3 c8/71 2 Stud for door catch
Al 2 M8 aerotight nut
A5 BH7/163 2 Pop hinge pin
A6 BH7/201 2 Bottom hinge pin )
AT c5/25 1 Bottom Door (C5)
C6/49 1 Bottom Door (C6)
c1/28 1 Bottom Door (C7)
©8/29 1 Bottom Door (C8)
co/2l 1 Bottom Door (C9)
4B 5/26 1 Top cover (C5)
c6/20 1 Top cover (C6)
01/22 1 Top cover {CT)
08/19 1 Top cover {C8)
c9/21 1 Top cover {C9)
A9 3 M6 nut
410 3 émm washer
A11 c5/28 1 Top guide adjusting plate
A12 3 (c5) M12 x 20 long hexagon head screw
L {C6) M12 x 20 long hexagon head screw
L (C7 8 & 9) M12 x 20 long hexagon head
SCrew
A13 BHT/199 L Washer for door hinge
A1k 1 M8 x 16 long socket head capscrew
A5 L 12mm washer .
A6 4 12mm washer
A17 cs/3 1 Main frame (CS5)
c6/8 1 Main frame (C6)
e7/3 1 Main frame (C7)
c8/7 1 Main frame (CB8)
1

c9/3 Main frame (C9)



LIIHE NV STHHHM

ce




36

FENCE __ASSEMBLY.

REF,NO.

1

c2
c3
o
c5

PART, ,NO.

NO.OFF.

©5/33
c6/22
C7/37
c8/39
C9/10
c8/38

©8/68

c5/61
08/147

T L T A% TR % TN 1 T A U Vo A

DESCRIPTION.

C5 Fence bar (Extra)

C6 Pence bar (Extra)

C7 Fence bar (Extra)

C8 PFence bar (Extra}

C9 Fence bar (Extra) .
Fence har distance piece (Extra)
M0 nut (Bxtra)

Stud for fence (Extra)

Table insert (05 &6)

Table insert (C7 & B & 9)




33

BASE

X

A8

Al

TOP COVER AND DOORS ASSEMBLY.




34

REF.NO. PART.NO. NO, OFF, DESCRIPTION.

B 05/1 1 Top Wheel (CS)
cé6/1 4 Top Wheel (C6)
€7/1 1 Top Wheel (C7)
cB/1 1 Top Wheel (C8)

09/1 1 Pop Wheel (C9)

B2 cs/2 1 Bottom Wheel (C5)
C6/2 1 Bottom Wheel (C6)
a7/2 1 Bottom Wheel (C7)
c8/2 1 Bottom Wheel (C8)
c9/2 1 Bottom Wheel (C9)

B3 C5 & 6 2 M10 x 25 long hexagon bolt
CT & 8 2 M12 x 30 long hexagon bolt
c9 2 M16 x 30 long hexagon bolt

BL ©5/29 2 Wheelwasher (C5 & 6)
c8/37 2 Wheelwasher (C7 & 8)
c9/51 2 Wheelwasher (C9)

BY L701, 1 Poly Vee Belt (C5 & 6)
52516 1 Poly Vee Belt (C7 & 8)
58016 1 Poly Vee Belt (C9)




' ITANISSY ATV




38

MOTOR _MOUNTING ASSEMBLY.

REF.NO. PART.NO. NO,OFF.
iy} c8/18 1
2 1
D3 i
L
Dl 2
2
D5 2
2
D6 1
D7 1
D8 2
D9 c8/L6 1
D10 _ 2
D11 cs 1
c6 1
C7 1
c8 4
c9 1

DESCRITPICN.

Table support stud

M2 nut

M10 washer (C5 & 6)

M12 washer (C7 8 & 9)

M10 nuts {C5 & 6)

M10 nuts (C7 8 & 9)

M10 x 35 long hexagon bolts {C5 & 6)

M12 x 35 long hexagon bolts (C7 8 & 9)
,zo.wou....uﬁ“_.u..o%

Key for motor pulley

M8 x 10 long socket head grubscrew
Belt tension stud

M2 nuts

Motoxr DBOBD 1.5kw (Z2HP)

Motor D90SD 2.2kw (3HP)

Motor DIOID 3.0kw (LHP)

Motor D100ID L.Okw (5.5HP)
Motox D112MD 5.Skw (7.5HP)

NOTE: When ordering a motor please state voltage, phase and frequency required,

extra H,P. available if required.




MOTOR MOUNTING ASSEMBLY,

39




40
TOP _SAWGUARD _ASSEMBLY.

REF,NO, PART ,NO. NO,0FF. DESCRIPTION.

B ¢o/118 1 C5 Top sawguard
c7/Lo 1 C6 & 7 Top sawguard
c8/91 1 om. Top ‘sawguard
c9/LT 1 09 Top sawguard
B2 4 Bmm washer
B3 2 M8 x 12 long socket head capscrew
B €5/49 1 Top sawguard bracket (C5 & 6)
©8/131 1 Top sawguard bracket (C7 8 & 9)
ES \ ©5/3L 1 C5 Guide column
c6/23 1 C6 Guide column
C7/34 1 ¢7 Guide column
©8/26 1 €8 Guide column
€9/38 1 C9 Guide column
E6 2 M8 x 15 long socket head capscrew




TOP SAWGUARD ASSEMBLY.

41




47

UNDER TABLE GUARD ASSEMBLY.

REF. NO. PART NO. NO. OFF. . DESCRIPTICN.
__E 2 | M8 Wingnut.

2 2 fmm Washez.

3 c8/62 1 Under table sawguard.




*ATENASSY qUVAD HI9VLI YHAN0




44
T4BIE MOUNTING BRACKEY ON BASE,(C5 & 6)

REF. HO. PART, NO.  NO, OFF.
a1 N
G2 6
G3 c6/5 1
Gl €5/ko 1
o5/l 1
G5 o5/t 1
Fel S 2
a7 1
c8 1
G9 1
G10 1
611 1
612 cé/5 1
G13 C6/6 1
Gl 2

DESCRIPTION.
‘M10 x 35 Long hexagon head bolt.
10nm Washexr.
Quadrant side plate with 14jmm bore hole.
Quadrant locking handle, .
Quadrant locking stud,
Toggle for quadrant lock.
28mm dia. x M8 tap plastic ball (black).
12mm Washer.
M10 x 55 long hexagon head screw.
10mm Washer.
20mm Simplex adjuster (L2mm long).
20mm simplex nut. S
Quadrant side plate with M12 tapped
hole. .
Quadrant slide bracket,
M10 x 45 long hexagon head screw,

TABLE MOUNTING BRACKET ON BASE, (C7 8 & 9)

REF.NO. PART,NO. NO.OFF.
@1 c8/L 1
G2 3
63 2
Gl 1041/125 1
GS 1
G6 1
G7 08/36 9
8 c8/67 1

DESCRTPTION.

Quadrant slide bracket

10mm wagher

M10 x 45 long hexagon head screw
20mm Simplex adjuster, L2mm long
M10 x 55 long hexagon head screw
M16 nut -

Table locking washer

Table locking screw




TABLE MOUNTING BRACKET ON BASE.(C7.8&9)



46

BOTTOM SPINDLE _ASSEMBLY.

REF,NO. PART,NO.

H1 c5/32
c8/21,
©9/37

H2 6206-2RS
6307-28S
6308-2RS

H 7000-062
7000-080
7000090

HL €5/30
c8/27
co/lh,

= 2 NN RN A S

s

RO by

DESCRIPTION.

Bottom wheel spindle (C5 & 6)
Bottom wheel spindle {C7 & 8)
Bottom Wheel Spindle (C9)
Wheel bearings (C5 & 6)
Wheel bearings (C7 & 8)

Wheel bearings (C9)

Internal circlips (C5 & 6)
Internal circlips (C7 & 8)
Internal circlips (C9)
Bearing spacer {C5 & 6)
Bearing spacer (C7 & 8)

Bearing spacer (C9)




"ATHRASSY HTIANIJS WOLLOY

L¥




48

TOP__SPINDLE ASSEMBLY.

REF.NO.

J1

J2

J3

Ty

J5

PART,NO.,

7100-035
7300-0L5
7100-50
€5/31
08/25
c9/36
6206218
6307-2RS
6308-2RS
cs5/30
c8/27
c9/hl
TO00-062
7000080
7000-090

NO, OFF,

A B N T . TN \ TN 1 JOE S Wt W GO W

NN

DESCRTPTTION,

External cirelips (C5 & 6)
External cirelips (C7 & 8)
BExternal cirelipa (C9)
Top wheel spindle (CS5 & 6)
Top wheel spindle (C7 & 8)
Top wheel spindle (C9)
Wheel bearings (C5 & 6)
Wheel bearings (C7 & 8)
Wheel bearings (C9)
Bearing spacer (C5 & 6)
Bearing spacer {C7 & 8)
Bearing apacer Aowv
Internal circlips (C5 & 6)
Internal civelips (C7 & 8)
Internal circlips (C9)




'ATANISSY TTANIdS dOI,

6%

[



50

TOP _SPINDLE ASSEMBLY,

REF,NO.

X1

3

K5

K6

X8

K9

K10
1
12
K13
1l
K15

PART,NO.
©5/31

c8/2l
C9/36

c6/2h
e7/32
c8/Lk
€9/39

/3. ..

c8/23 °
€9/35

c8/77.
e8/L7
04020415

2

06/,
08/22

O, OFF.

DESCRIPTION,

Top wheel spindle (CS & 6)

Top wheel spindle (C7 & 8)

Top wheel spindle (co)

M10 x wmﬁfmum moawm& head grubscrew
mas_@Hw:Huu #oum‘mﬁo4mupow spring dowel
Wzém.ﬁ¢wo Homwwwomwmﬂ head capscrew

Saw tension serew(C5 & 6)

tension screw (C7)

tension screw (C8)

X nmwjr uv tension screw (C9)

_mﬁs”mpw x 35 long groverlok spring dowel

":“Saw tension handwheel

Top vheel slide (C5 & 6)

Top wheel slide (C7 & 8)

Top wheel slide (C9)

M8 x 16 long socket head grubscrew
(EXTRA: used with saw tension indicator)
Collar for saw tension indicator (Bxtra)
Saw tension collar

Bellville washex o

M12 x 35 long hexagon head screw

M12 nut

Top wheel slide frame (CS & 6)

Top wheel slide frame (C7 & 8 & 9)




TOP SLIDE ASSEMBLY.

51




52

TOP GUIDE ASSEMBLY

REF.NO.

PART, NO.

N0, OFF.

It
L2
13
1
15
16
17
18

L9
10

It
112
IA3
L1l
115
116

P

W otw = nf R T b A ad 4t 4 e oed 3 ah WY o

3obou7 L
M 3 koeot LR 2Y
EEIVRNSRCL N

_Guide mounting pin.(CS & 6)

‘Guide Bracket (05 & 6) N

DESCRIPTION

M1C x 90 long hexagon head bolt
10mm washer

M10-°x 55 long hexagon head bolt
Guide clamp bracket
Guide clamp bracket
10mm nut N
‘nﬂ.m_m adjusting Link _

Guide mounting pin {C7 & 8) I
Guide mounting pin {C9)

M10 Thumbscrew g3
(LI

SN
Guide Bracket (C7 & 8) 3¢

Guide bracket mowv rm\rwo.u\

M8 Thumbscrew

Guide Eccentrics {(CS & 6)

M8 x 10 long socket head grubscrew
M6 washer=

Mé x 12 Long button head allenscrew
6200-2RS Bearings (CS & 6)

6202-2RS Bearings (C7 & 8)

N
6203-2RS Bearings (C9) !




53 |

TOP GUIDE ASSEMBLY.




54

BOTTOM GUIDE ASSEMBLY (EXTRA).

BEF,NO. PART NO.

NO,OFF,

M1 BH7/182

M2

M3

M,

M5 c8/150

M6 C6/51B
C8/151B
£9/658

w

MA c6/48
¢8/148
c9/70

Mg c6/49
c8/1L9
€9/69

M10

M11

M12

LS T WY U L U N R 1 T 1 T S i S T ST S S S

DESCRIPTION.

Guide adjusting link
M10 x ;5 Hexagon head bolt
10mm ‘washer

M8 x 10 long socket head grubscrew

Guide mounting pin

Bottom guide bracket (€5 & 6)
Bottom guide bracket {C7 & 8)
Bottom guide bracket (C9)

M8 Thumbscrew

Back guide pin (CS & 6)

Back guide pin (C7 & 8)

 Back guide pin (€9)
Bottom guide eccentrics (C5 & 6)
Bottom guide eccentrics (C7 & 8)

Bottom guide eccentrics (C9)
M6 washexr

M6 x 12 long butbon head zllenscrew

£200~2RS Bearings (C5 & 6)
6202-2BS Bearings {C7 & 8)
6203-2RS Bearings {C9)




BOTTOM GUIDE ASSEMBLY.

56




56

TRACKTNG ASSEMBLY.

REF, NNO. PART, NO.  NO, OFF. DESCRIPTION.

jif| , 1 24" dia, tracking handwheel M12 tap.
N2 c8/li 1 Tracking screw.,

N3 1 M12 wingnut,

Nl 1 12mm washer.




58

BRAKE ASSEMBLY (EXTRA).

REF NO. PART NO. NO, OFF. DESCRIPTION.
0t 1 M12 Aerotight nut.
02 €5/37 1 Brake Shoe (C5S & 6)
c8/63 1 Brake Shoe (C7, 8 & 9)
03 2 M3 x 20 long hexagon head bolt.=
oL 1 M12 x 10 long stud
0% €5/36 1 Brake pedal arm (C5)
. gé/25 1 Brake pedal arm (C6)=
¢7/35 1 ‘Brake Pedal Arm (C7)
c8/89 1 Brake Pedal Arxm {C8)
c9/57 1 Brake Pedal Arm (C9)
06 Entex 568 1 Brake return spring
o7 1 MB locknut
08 1 M8 x 30 long hexagon head bolt




59

BRAKE ASSEMBLY (EXTRA).




60

SAW TENSION INDICATOR ASSEMBLY (EXTRA).

REF,NO, PART.NO. NO,OFF. DESCRIPTION.
PA c8/107 1 Saw tension indicator plate (English)
c8/114 1 Saw tension indicator plate (Mriric)
P2 BHT7/187 1 Saw tension pointer
P3 T85h1 1 Clik rivet
PL 1 M6 x 20mm long hexagon head bolt:
P5 3 8mm washer
P6 c8/77 1 Collar for indicator (C7 8 & 9)
c6/10 1 Collar for indicator (C5 & 6)
P7. 1 M8 x 16 long socket head grubscrew
P8 1 M6 aerotight nut
P9 . . CB/S 1 Link arm (C5)
L 1 Link arm (06)
1 1ink arm (CT)
1 Iink arm (C8)
1 Link arm {C9)




(YEIXE) ATEWHSSY HOILVOIANI NOISNAL MVS

T9



62

DELUX POP SAWGUARD (EXTRA)

‘REF,NO. PART.NO. NO,ORF, DESCRIPTION -
Qi . e/32 1 Bobbin for tensator spring (C5 & 6)
c8/56 1 Bobbin for tensator spring (C7 & 8)& 9)
Q2 2 25 0/D x 20 I/D x 20 long oilite bush
Q3 c8/98 1 Spring (Tensator Spring)
Qh TH15-020 1 20mm Truarc reinforced self locking ring
QW os/46 1 CS Top Sawguard
c1/39 1 C7 Top sawguard -
€9/59 1 C9 Top sawguard
c6/34 4 C6 Top sawguard
©8/58 1 C8 Top sawguard
Q6 SRLE 4 Tengator gpring
QT c6/3L 1 Tensator spring clamp
Q8 1 M6 x 10 long socket head capscrew
Q9 6/30 1 Top sawguard bracket (C5 & 6)
©8/101 1 Top sawguard bracket (C7 8 & 9) )
Q10 2 M8 x 15 long socket head capscrew
it 2 MB x 12 long socket head capscrew
Q12 2 8mm washer .
Q13 1 - M10 x 25 long hexagon head screw
Qik 1 10mm washer S




63

DELUXE TOP SAWGUARD (EXTRA).




Ry
i

B4

DIP FRNGE ASSEMBLY (EXTRA)

REF.NO.

R

R2
R3
RhL
i
R6
R7
RB

PART,.NO.

c5/46
c8/61
c8/93
c8/94

C8/6

NO.OFF,

PO N N N LS TN A T N N S

DESCRTPTICON.

Fence plate (C5 &6)

Fence plate (C7 8 & 9)

Fence clamp plate

Fence spacer

M10 x 35 long socket head capscrew
10mn ‘washer

Fence bracket

S5tud for fence

M10 x 25" dia, fence locking handwheel




RIP FENCE ASSEMBLY

{EXTRA).

65




66

EXTENSION TABLE ASSEMBLY.

Ref No. Part No, No. Off. Description.

Sl C9/60 1 Extension iable.

82 2 M10 x 30 long hexagon head bolt. -
S3 4 10mm washer. ‘

‘54 2 10mm nut.

S5 2 M6 x 10 long socket head grubscrew.




“(MIIA FAISYIAANN) ATANIASSY TIdVIL NOISNHLXH

29



68

WHEELS AND BELT ASSEMBLY.

Ref .No. Part No. No. Off. Description.
Bl DR/81 1 - Top wheel,
DR/81 1 Bottom wheel.
B2 4 M12 hexagon head nut.
B3 4 12mm washer.
B4 C9 /52 1 Top wheel hub.
B5 1
- B6 1 M18 x 30 long hexagon hHead bolt.
BY Co9/51 1 Wheel washer.
B8 580-L6 1 Poly "V" belt.
B9 €8 /53 1 Bottom wheel hub.




‘ATARESSY I1Hg NV STIHHM

69




Application

Approved Lubricant

Worm Boxes
Genera,l
Lubrication

Preumatic
Lubricators

Grease

Brake
Cables

Castrol B. P, Shell Esso Texaco/ | Wadkin
_ i} . Caltex _
Alpha 617 EnergolC8425 | Vitrea 75| Pen-O-Led [Regal L. 2,
» E.P.3 Qi1 J
Magna. ED Energol Vitirea 33 | Esstic 50 Ursa Oil L. 4.
HP, 20 P, 20
Hyspin Energol Tellus [Nuto Rando
AWS 32 HL 65 27 H 44 Oil HDA
Spheerol Energrease Alvania 3| Beacon 3 Regal L. 6,
AP.3 L8.3 Starfak '
Premium 3
Brake cable Energrease Alvania |Multi-purpose
grease L2IM 3 - | grease H




.go&.:omzo:m are made to these books from time to time and it is important
therefare that only the book sent with the machine should be used as.a

working manual

Power Band Rip Saw

OPTIONAL EXTRAS.

AUTCMATIC STAR DELPA STARTER,
FINE ADJUSTMENT TO TABLE CANTING

BY SCREW AND HANDWHEEL.

ELECTRIC INTERLOCK ON FOCT BRAKE.

SPOT LIGHTING BQUIPMENT.

PLEASE INSERT SER!AL NUMBER: OF MACHINE

PBR

SPECTIFICATION
Diameter of saw vheels T00mm

" Maximum depth umder saw giide L85mm -
Maximum depth of cut 300mm
Maximm distence saw to body 680mn
Mimimum width of blade 3mm
Moximm width of blade 65mn:
Maximm length of blade 5080mm
Mimimm length of blade LoLOmm

- Speed. of motor. 50Ez woooumd.\E..ﬁ :
‘Speed of motor. 60Hz 3600rev/min
Power of motor T.5RM
Speed of saw blade- Amooﬁamb
Eight feed speeds 2-29M/min.
Size of table wwwwwooogﬂ
Height of table . 3
H.Homwp.. space ( No pit required) 800x1600mm
Weight {Approximately) 605kg
Pzble cants with feed unit mmo.
Table cants without feed unit 35

27.5in

19in

12in

m mm- .NH-..H_.

&in

16£t8in
16£42%in
3000rev/min
3600rev/min
10Hp
5000f+/min
6-985%/min
30x39in
35in
315x63in
133110

2o

35

FOR REPLACEMENT PARTS, TOOLS AND ACCESSORIES,

CONTACT:; ~ WADKIN CIEV . (Div Of Wadkin Lid)
NORTH LIVERTON IND EST
LOFTUS.
SALTBURN-BY~THE-SEA
CLEVELAND
ENGLAND

INFEED AND OUTFEED ROLLER TABIES.  (Telephone: Guisborough 0287/40177)



72

:menm

ROLLER
BED




73

'NOTE:;~ THIS BOOK TC BE USED IN CONJUNCTION .
WITH THE "G RANGE BANDSAW AND: AUTOMATIC
FEEDER TWSTRUCTION BOOK AND ALY, INSTRUCTION
BOOKS SHOULD BE READ BEFORE 7sING: THE MACHINE,-

FOR OPTIMUM BIADE LIFE THE FOLLOWING FEED SPEEDS,
ARE RECOMMENDED,

-\ DEPTH OF CUT " | on 3= | .r..: én gn 10m W._N:"

SOFT WOOD 8 | b9 |39 |3 |20 |16 |13 | 6 |rpm

HARD WOOD 33 | 20 6 (13 | 6 | — | - l Fr/m |

MACHINE MUST BE BOLTED DOWN.




Pigures 1-l; show the uomwdpou the Peed Tnit can be set to monoaamnmao
various stock sizes,

The Top Guide should always be set close as possible to the stock,




H—Hm.mo
FIG. 6.
FIG. T,

FIG. 9s-

FIG,10.

75

Top Saw Guide (See Setting Tnstructions)

Bottom Saw Guide (See Setting Instructions)

" Pension Imdicator

Tracking Saw Blade
Top Door Open To Allow Removal Of Blade

Feed Unit Locks And Adjustment




'FITIING OF BYP SAW BLADES. (See also page 10 - "C" Range instmuction book.)

1) Isolate machine electrically. .

2) Swing power feed unit ouwt and open top @.ooH. together mntil door clears
blade guard aperture on main column of machine.

3) Traverse roller bed fence to the right hand side of machine until it
clears saw slot in table, open bottom door and remove top saw guard.

L) Adjust top wheel sufficient %o allow blade to be fitted to both wheels,
tension saw blade uniil pointer on tension indicator mmom fig 7, page 9.)
indicates P.B.R. :

5) Tracking of the saw blade is done by rotating the top wheel slowly by hand
in & clockwise direction, the root of the saw tooth should overhang the
rim of the wheel by approximately 2mm (see figls 8 & 12).

Should blade not track correctly, lossen wing nut "B", fig 11 then tum
handwheel "C" until saw is tracking correctly then tighten wingnut "B",




78




79

SETTING SAW GUIDES

The top and bottom guide wmits Fig 5 & 6 should be set up as follows

with the top saw guide as close to the stock as practical.

1) Loosen grubscrew "A" and M{0 "BM Fig 13. then position guide body "C"
central and parrellel fo blade gee Fig 1l, then tighten up grubscrew
"AY and M0 Nut "BV, .

NOTE:~ Once the guide bracket has been intially set up, only the
adjustment described in paragraphs 2 & 3 should be necessary.

2) Slacken thumb screw "Y' Fig 13, and set near guide roller approximately
Smn  clear of back of blade (See Fig 15) and lock uwp thumb screw
securely.

3) Slacken thumb screws "X" Fig 13, and move side guide rollers forward
as positioned in Fig 15, then pivot side guide rollers om anti lock
eccentrics wntil they are just clear of blade and lock thumbscrew "X»,

NOTE:~ It is important to check that the side guide rollers do not nip

the blade when locked up, and that the guide assembly is square
to the patural line of the blade (see Fig 16).

FIG 14

FIG 13







81

FEEDER _UNIT, Fig 17

The feeder unit can operate in both directions and has 8 speeds attained by:—

4) Two speed motor with switch positions 1 and 2.
B) Gear lever with positions I and IT.
C) Inter changing gears Nos l); and 65,

Phe feedex unit should always be operated in accordance with the instructions
supplied.

Best feeding results are obtained when face of feed rollers are parrallel to
timber.

IMPORTANT, A1l locking points (Fig 18) must be secured bafore feeding, otherwise

unit may pull itself into blade.

NOTE:~ Feeder will not operate umless
machine is running.




82

ROLLER BED TENCE.

The roller bed fence incorporates an adjusitable pointer and fine adjustment

mechanism,, together with secure fence lock for accurate stock conirol.
(see fig. 19).

The infeed bracket (fig. 19) on the fence incorporates a feeder setting scale
{fig. 20) vhich is used as follows:-
1) Set fence to finished stock size desired.
2) Measure average width of stock to be ripped i.e. 100mm.
3) Aligne face of feed rollers to width indicated on feeder setting scale
i.e. 100mm,

Thig setting method automatically.gives Smm ‘Bolwoﬂu_.bm. over pressure, and allows
the unit toaccomnadate approximately 8mm stock veriance without comtinual
adjustment of feeder unit.

FIG 20

FIG 19

FEEDER SETTING
SCALE

ADJUSTABLE
POINTER

FINE
_/‘/I>Ecm§mzq

FENCE

INFEED
BRACKET

LOCK



